Section 6:
Parts Data
DC50X2

24V Control




DEXTER
STACK DRYER

13

14

@ Part # 8533-091-001 7/19



Cabinet Group

Key

*¥ ¥ WO ¥ ¥V O NN ¥ ¥ ¥ ¥ ¥ ¥ ¥ x0O001 ¥ ¥ P W ¥ ¥ NNHRFH X ¥ %

¥ = =
o o

-
WN =

*

X =
N

Part Number

9960-285-008
9960-285-011
9960-285-007
9960-284-002
9960-284-004
9982-353-002
9982-353-001
9545-012-015
8640-413-002
9212-002-004
9206-413-002
9548-117-000
8545-064-001
9206-420-005
9244-082-001
9545-018-017
9531-033-003
8640-413-001
8640-413-003
9086-015-002
8638-190-009
8641-582-006
8640-399-001
9989-521-003
9989-521-001
9989-517-003
9989-517-001
9277-054-001
9277-054-002
9545-008-014
8641-585-001
8640-399-001
9544-069-002
9544-069-005
9545-012-028
9545-052-001
8641-436-003
9021-041-001
9486-149-001
9545-053-002
9801-099-001

Description Quantity
Door Assy., Loading Complete-Wht .........cccceviiiniininnnnninnnn: 2
Door Assy., Loading Complete-SS ......cciiiimminnniininnnnnnnn 2
Door Assy., Loading Complete-Chrome/BLK/SS ......cccoeeniins 2
Door Assy., Loading-SS(ring only) .....cccevemeeeermmnmnnnnninnnnn, 2
Door Assy., Loading-Chrome(ring only) .......ceeeeeeuunninnnnn 2
Plate Assy., Hinge (Wht) NO Pin ...cccoviviiiiiineeennnnn, 2
Plate Assy., Hinge (SS) NO Pin......cccceerininiminsnsnnnnnn, 2
Screw, Hinge to DOOK ..iuvviiresniimmesninnssninsnsss s snnssssnnsnnsns 8
Nut, Hinge to DOOr ....ciiieuiiiiimiiiiiiinnisr s eeeans 8
(€ =TT T To | N 2
Gasket, Glass BlacK.......cccivieeeiiiieiciiiee e rne e ennaas 2
Support, DoOr GIass ......ceeveiiieimmssnninnrrs e, 2
Tool Install Dryer Door Gasket......cuvimminsmmissrmsssnssssnssssnsssnnnns 1
Gasket, Outer Rim Black.......coivvieeiiiiii s 2
Handle, Loading DOOF ......cccouriniiiiiiicnnnininsssss s 2
Screw, Handle 1/4-20 X 3/8 ...iiiieiiiieiireiece s erne e ennnans 4
Stud, DoOor CatCh ..e.uivcieciiiiee e e e 2
N T o [ 2
NUE, ACOIN .uiieeiiieici i e e 2
(@1 (el T oY= |1 o [N B oo N 2
Pop Rivet for mtg. catch ......ccoooiiiiiiiiininr e, 4
(o0 11T 1] T 4
15y 01T T [ .6
Panel Assy., Front- Lower (Wht) .....ocoviimimimimnsnnin, 1
Panel Assy., Front- Lower (SS) ....cvvrirrmrmmmsssss, d
Panel Assy., Front- Upper (Wht) .....ccoviimimimiminnnnn, 1
Panel Assy., Front- Upper (SS) ...ocovirirrmmmmmsssssn, 1
Insulation Front Panel, half moon (top)........coormmmniniiiiiennnnns 2
Insulation Front Panel, half moon (bottom)........cccociiieeenns 2
Screw, FLHDCR, 10B X L.iiiissiimrmsninmssnisnsssnismssssnssnnnanes 14
LOCKWASNET c.uuuiiiiiiisis s srsssss s s s s s nr s e .6
NUL, SPFING cevveiiiiiirie i 12
Strap, Hinge (Wht) ... seseenenens 2
Strap, Hinge (SS/BIack) ...cucveviiirimsnsiniiniinssnnisssssssssssennens 2
Screw, Hinge to Panel .....ccccooiiimiininniniiniinissnnnssnssssssnsennens 8
Screw, Door to Hinge Strap (Special Black Type) ......ccccueus 2
Washer, FIDer ....cciviiiiiiiiiniiiis s s s ssnnnans 2
Yool =] 0o P o o . 1
Retainer, Coin ACCEPLOr ..iiiieeruiiniirrrssisniirrrrsssn e rsssssnnns 2
1S ol = 4
Switch, Optical......cooviiiiiiirrrrrr d

Part # 8533-091-001 7/19 @



Cabinet Group Continued

Key
15
16
16
17
18
18

*

19
19
20
20
21
21

*
*

*

w w N

=

[e) |0, ]

N

AN % % % % X %X % % ¥XDNDN %X % % XN XNN ¥ x XN

NN
o o

Part Number

9994-032-001
9435-039-002
9435-039-001
9994-033-001
9435-023-001
9435-031-001

9545-020-009
9412-167-002

9412-167-001

9866-005-001
9866-005-004
9435-024-001
9435-032-001
9532-074-003
9805-033-002
9555-057-008
8650-012-004
6292-006-010
9095-043-001
9545-008-001
9857-198-002

9857-198-004
9627-859-003
8650-012-003
9095-041-001
6292-006-007
9627-855-003
8640-276-002
9501-004-003
9501-008-001
9545-045-005
9209-037-002
8544-006-001
9074-320-001
9277-041-017

9732-276-001

9732-102-013

9732-243-001

9544-041-002
9942-038-005
9545-008-024
9897-099-002
9807-099-004

Description Quantity
Escutcheon, UPPEr ..t sre s e e e e 1
Trim, Overlay-Upper Blue.......cccoieieiiiieicirrecn e erene e eenne 1
Trim, Overlay-Upper Black .......ccoveeeiiieicirieicisenceeeneeeennnn 1
EScutcheon, LOWET ..uuiiiiiieeiiieiinsi s innassnssssns s sensssnnanee 1
Trim, Overlay-Lower BlU€.......cccoevieiiiienicirrecseeeceerne e eennes 1
Trim, Overlay-Lower Black .......ccoceeueiiimicirinicnrencereneeeennnn 1
1Y ol 20
Nameplate Stack Dryer Express Blue........ccceceveeneiernnnnnnns 1
Nameplate Stack Dryer Express Black .......ccccoveenecieiennnnnen. 1
Lint Drawer Assembly Blue ........cccvuciiiiniiiiiiciiiec e, .2
Lint Drawer Assembly Black.........ccccoviiniiiiiiicniienccieneenees .2
Overlay Trim, Lint Drwr-Blu......cciiiieeiiiiecc e eernas 1
Overlay Trim, Lint Drwr-Black......cccovieeiiiiiciiiicc e 1
Felt Seal ( back of lint screen assembly ) ..c..covveviiienncinnnee. 2
Lint Screen Assembly ONLY (no front) .....cccccvveeceivenncinenn. 2
Replaceable Lint Screen Only .......cccvvieniiiiecniienc e, 2
Lock and Key, Lint Drawer ......cccceeciriencirencssensesrennessennns 2
Key 6101 ONlY ..ccuueiiiiniieiecs s er e s s e e rn s rn e e ena e e nnas 2
Cam, LOCK i iiuiiiriiiisiiirin e sss s s e e 2
Lint Screen Strap Hold Down Screws 10Bx 1/4 .....c....cee.... 32
Controls Assy, BlUE .....c.ceiiieiiiieic i ree s s e e rnaas 1
Controls Assy, BlacK.......c.ccceiiiimiiiiieiiiieccserese s e s ernnns 1
Harness, Electronic Control ....cciuciiieiiimenimesninsnnnennsnnnan A
Lock and Key, Control ......ccveeeeiirmeiirinncesrncssensesrnnssssennes 1
Cam, LOCK .iiviiiiiiiiiiiirinininirn s s e e e e 1
Key only 6324.......coiieiieiiceries et e rrn s e e 1
Harness, Heat SENSOr .....cvivieiiieirii i snn e snnenns A
Wire Nut Connector Grey.....ccoieveireiiimnnirnnisnnssnssssnsssnnssenns 4
Sensor Temp Control .....c.civveciiiiei e e e 2
Bracket for Heat Sensor Mounting (Under Basket) w/ sensor.. 2
Screw, Round Head (Mounts sensor; phillips head)............ 2
Gromm.et, 3/16 ID .ciivviiieiiiriiiii s 2
Leg, Leveling 1/27 ...t e 4
Cover, Cabinet (TOP) .ieeeeerrreiiiriererrree e e e enne e ernnans 1
Insulation Cabinet CoOVer .......ccirriiiinimmmimissnnnisrrsseennnan, A
Kit for Dryers without Neutral and using 208-240 volt ........... 1
LP Kit for 50Lb Stk Dryers....cccccseerrcseeersssneersssnnssssseessssnnessssnnes 1
Stack Dryer Trunion PUller........cccccricceinsceeerccees e es s snees e 1
Strap - Bead Ti€ ..iiveuiiiiiiiieie s srne s ren s e e e e e e 1
Vault, CoiN BOX .iiieuiireiiiesiimssiisinmssmsinmssn s 1
Screws, Mounting-Coin Vault ......cccoocciiiiiiiiiieccc e, 2
Coin Box Assy, Large Blue .......ccceiiieiiiiieci e sernnns 1
Coin Box Assy, Large Black .......ccccevieeiiiieciiiiniciseeccseennnns 1

@ Part # 8533-091-001 7/19



DEXTER
CTACK DRYER

Part # 8533-091-001 7/19 @



mwllwgll\l“_

12

@ Part # 8533-091-001 7/19



Control Parts Group

Key Part Number Description Quantity
* 9857-198-002 Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1

* 9857-198-004 Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1

1 9826-008-001 Trough ASSEMDIY ....coviceciiricierer s s s s s s e ssne s 1

2 9035-062-002 Button-Push, Control, Black .......cceriininismmissssnssmssnn, 2

2 9035-062-001 Button-Push, Control, BIUE .....cciceviieiiininiieiinin s eees 2

3 9538-166-011 Spacer-Metal, 4mm ... ——————— 4

4 9486-158-001 Retainer-Push BUtton ... 2

5 8640-424-002 Nut-Hex, Elastic stop, #4-40 .....cccccimmnmmmnmmmsnmnninsnsnn, 4

6 8652-130-038 Terminal-Grounding clip ...ccccevicciercccr e 1

7 9534-365-001 Spring-Flat, CONtrol ... 1

8 9545-008-001 Screw-Hex, #10B X 1/4 ..o ssssssnens 2

9 9545-044-010 Screw-Hex, #10B X 1/4 ..o ssssssssssssnes 10
9 8641-582-005 Washer-External tooth, #6 ..., 10
10 9435-038-001 Overlay-Control, Coin, Black .......cccceeesmrrceemrsssesssseessssseennns 1

10 9435-038-002 Overlay-Control, Coin, BIUE .......cccvimrsmmmsmmmssnmsssssssssssnssssens 1
11 9021-041-001 Acceptor-Coin, Optical .....cccevriiniiiiiiicirirc e e 1

* 9486-149-001 Retainer, Coin ACCEPLOr .iiiiiieiiiiiric s e e r e e e 1

12 9545-053-002 1S ol = N 4
* 9801-099-001 Optical Sensor, Replacement.......c.cocveeeiiiieiiiiieicseeneneennnnns 1

Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001 Wire Assy, Jumper, 30Lb Stack Coin.....ccccovrreucrirenncrrenncnenns 1

* 8220-155-002 Wire Assy, Jumper, 50Lb Stack Coin.....ccccovrreucireenncrennncnnnns 1

Part # 8533-091-001 7/19 @



Door Switch Group

Part Number Description Quantity
9539-487-001 DOOF SWItCNES .uvveueuererreeresseseseressesesessesessssesesessssssesessens 2

Hinge Plate Cover

1 9074-340-002 Cover-Hinge, BIack ........ceveeiiiiiiriinicc s s e rrrsss s e rnnnasssseeeens 2
2 8636-008-010 Screw-TRHDCR, 10B X 3/8, BlacK.......cceermrrvuerrnrsnrerssneersssnnnssssesnsssnnens 4

@ Part # 8533-091-001 7/19



Bearing Housing Group

Key Part Number Description Quantity
1 9241-189-002 HousiNg, BEaring ....cvvireiiirnimssimrsninsssssssssss s s snassnas 2
2 9036-159-003 Bearing, Ball REar........ucceiiiiirmrniciirrrrrnnss s rrrssss s e sennnes s s e e ennnns 2
* 9538-183-001 Spacer, BEariNg .iuviiuviieiiiininnirs s 2
* 9036-159-001 Bearing, Ball Front........cccoiviiimrnicnnirrrsnnss s esrrssss s sssesnnssssseeennnes 2
5 9545-017-017 BOIt, 1/2 X 3/4. i eieeeieeeerrsnes s s s s e e e r e 8
7 8640-417-002 U e P 8
* 9803-201-001 Bearing Housing Complete Ass'y (includes bearings,spacer) .......... 2
4 9545-017-018 SCreW 1/2 X 1 1/2 woreeeiciiicsesninsinis s s s s ceess e r e ssnss s ssssssnsssssesenens 4

Part # 8533-091-001 7/19 @



Burner Housing Group

Key Part Number Description Quantity
* 9803-207-001 Housing Assembly, Burner ........ccccvivimimmmmnnnnnnnnnnnnn, 2
la 9452-730-001 Service Burner Plate Front... ... 2
1 9452-729-001 Service Plate baffle Recirculation Chamber Clean Out......... 2
* 9545-008-006 SCIEWS witrrussssiisrrssssssssssrrsssssssssrrssssssssssrssssssssennnnssssssssnnnns 8
2 9545-008-001 1S o] 16
18 9003-220-001 Angle, Burner SUPPOIt ...cveereuesssssisssinin s s eneseesssssssnnsns 2
* 9545-008-006 1S ol = 4
17 9048-020-002 Burner, Main ..o s 4
* 9545-008-006 Screw 10AB X 3/8" ...iiiiiiiiieieie e e e e 4
* 9454-824-001 Panel, Back Burner HouSiNg........cuvceerimmmmmmmsssnsnsnnn 2
4 9545-008-001 Screw 10B X1/4" .o e .8
5 9875-002-003 Electrode Assy, IgNnition .......cccoiiiiimiininimnnnsn 2
19 9545-045-001 Screw, Electrode Mtg 8B X 1/4”....ccuueeuiiniiiiinninininiiniieneennens 4
7 9379-186-001 Valve, Gas Shut Off ....iucciiiiiriiis i s, 1
8 9857-134-001 Control ASSY, Gas ....civiviiiimirirrrrnrsrssssssssssss s sseesnen 2
9 9381-012-001 Manifold, ASSY .e.eeeruisisisirririnin i 2
* 9425-069-021 Orifice, Burner-Natural #27 ......cccceieiiiimmmnninniniennnsnnnnennnn 4
* 9425-069-022 Orifice, BUrner-LP #44......cccoiiimiiniinninnrsssnnsssnnssssssssssnnns 4
10 9029-175-001 Bracket, Manifold ...........ccccunniiniininssnr s 2
22 8615-104-038 Pipe Plug in end of Burner Manifold ..........ceeuemeinininnnnn, 2
* 9545-008-006 1S ol = 4
12 9576-203-002 Thermostat, Hi-Limit .......cccciiiiniiimimniirr s 2
* 9538-142-001 Spacer, Hi-LIMit ..o e 4
* 9545-045-007 SCreW 8B X 3/4" ..ottt e e e 4
13 9074-329-001 Cover, Hi-Limit Stat Ignitor ......ccceeeiniimmmmsinirreeeneens 2
* 9545-008-006 1S ol = N 6
* 9576-207-008 Thermostat, Safety Shutoff .......cccviviiimiiei . 2
* 9545-008-006 1S ol = N 4
15 9825-062-001 Cover, Safety Stat .....cccocviriririnrrr 2
* 9545-008-024 1S ol = N 6
16 9857-116-003 Control, Ignition Fenwall (3 tryboX) ......ccceeviniirniiiiniiiinnnnnns 2
* 9732-102-013 Kit, LP Conversion 50Lb Stack Kit .....ccvvreresssniiimmmsnssnininnn 2
* 9838-018-003 Welded One Piece Gas Pipe Assembly........cccuueeiimmniensneisensinnns 1

@ Part # 8533-091-001 7/19



22

Burner Housing Group Photos

Part # 8533-091-001 7/19 @



Rear View

2
<

X ¥ ¥WO %00 ¥ ¥xNO ¥ xUNDWNKH- X %

*

Ko e e
AP WNNNFEO

NN 2 %
= O WoNO Ul

X K X X X X X X ¥ %

Part Number

9627-861-001
9801-098-001
9539-461-009
9029-200-001
9008-007-001
9451-169-002
9545-020-001
8640-401-001
9550-169-003
9376-322-001
9452-770-001
9545-029-008
8641-582-003
9545-018-019
8641-582-007
9538-163-006
8641-581-017
9209-086-002
9538-166-006
9545-028-013
9962-018-002
9991-053-001
9545-029-010
8640-415-004
8641-581-035
9545-029-003
9861-022-001
9487-200-003
9908-048-003
9036-145-002
9908-047-002
9040-076-009
9040-073-011
9534-151-000
9099-012-005
9248-022-002
9451-146-001
9074-334-001
9973-032-001
9453-169-013
9545-028-013
9278-043-001
8641-581-026
9545-017-009
8641-582-016
9545-008-001
9545-014-004
8640-400-003
9538-184-001
9487-234-005
9125-007-001
9125-007-002
8520-141-000
9074-335-001
9545-008-024
9029-173-001

Description Quantity
Wire Harness Overtemperature Switch/Air Switch............... 2
Switch Assy, Air FIOW ....ooceeveiiceiinrrrenncss s sernsenens 2
SWILCh, Al FIOW ...iiieeii e ere s ea e re s enane 2
Bracket, Switch- Air FIOW .....cuuiiiiiiiminisniis s 2
Actuator, SWItCh....oiiiiiic s 2
Pin, Cotter v s 2
SCreW 4-40 X 5/8" .vuiieiriiiiniiriisirssra s s s sn e snn e, 4
Nut, Special TWin .#4-40 ......ccceiiiiniiiriiie e e 2
Shield, SWILCh .iiuiiiiii i 2
170 (o] A I o Y 2
Plate, Motor Mounting ......cceeeeeeeiirermmnsssssrrrrnnsen s errnsnssnenens 1
BOIt 3/8" = 16 X 3/4".uueieerseerrerrsrsssesssnssesssesssesssessssssnssnessesnsennns 8
Lockwash Spring 3/8 ....cccvcverciminemineesssessssessssessssesssessssesssnenas 8
Screw, Motor Plate to Back Assy. 1/4-20X 2 1/2..cccccevcseerisennnne 8
e Yol V= T 1 e 8
1] 07 8
Flat Washer 1/4 X 7/8.... i eeessssnee s sssmeessees 24
Rubber Grommet.....cccccmriirirrcceirrcsee e e 8
Grommet SPACErS.....ccciirrirriirssnrrrrs s ssssrr s s sssre e s snnn e s e s snns 8
SCIEW, SEL.. . iiiiinmrnnnrrrrirrrrrr s 4
Back Assy, Blower HSg.....cccvvcrirnccinrscsreessssseessss s sssseessssenesns 2
Support Assy, Intermed. Pulley ......cccovviireeiiieiinerrnnnneinnenns 2
Bolt, Rd Hd 3/8-16 X 1 1/4 ..ceeeeviiiiieieeeeererrsnnns s .6
Nut Flange Wizlock 3/8" = 16..uuucirieerrrrnssssirrrnnnssssseernnnnnses 6
Washer, Flat .......ccoviiiieiiiiiiiiies e sea e 6
Bolt, 3/8-16 X 1 1/2 .iuuiiiieiririeinrersinrrrssn s resasrerassnseens 2
Arm Assy-Tension, Complete .......ccvvirreiiniiierennncnieeeeennns 2
RiNG-RetaiNiNg ....cvirrniiiiiminnimi s, 6
Pulley Assy, Intermediate with bronze flange bearing ......... 2
Bronze Flange Bearing ........cccvniiniiiimmnnnmssssssssnnn s 4
Pulley Driven TUMDBIEr ....c..cviiiiiiirccr e e e e e 2
Belt, Drive MOtOr ... iiui i s e nnnan 2
Belt, Driven Intermediate to Tumbler ....ccieiiiiiiiiiiininiinnnn 2
Spring, TENSION ...ciiviiieiiirisrsn s s e e .2
Chain, TENSION iuviveiirrirrierrnssrrssrrns s rns s rensrnssrnnes 2
HOOK, TENSION ..iveuiiesrrnnirrnsrrnsrernsrrnssernssrnsssrnssrnnsensrenns 2
Pin, Damper HINGE .....vivieecieirnsirrscs s rrnseersss s eens e e e eenns 2
Cover DUCE UPPEN cuuuiiieiicrceirren s rerss s rsa s e rns s rna s e ernnnes 1
Heat Recirculation Assembly Duct .......cccvvveeniiireerennnnnnn, 2
Motor Pulley - DFIVEF .....ciciiiiiniiniiniiiceen s sssss s 1
S SCrEWS ..iieiiiiirni s s s s s ra s as e s ran s e nansrnns 2
IMPellEr o 2
Washer, Flat 1/2" for Tumbler Pulley........cccoveveeiiiieiciieinnns 2
Bolt, 1/2"13 X 1 1/4 ceereciciiiciiren s es s eeescer e e s s e 2
Washer, Star 1/2" for Tumbler Pulley .......cccovvveeiiiieieiiiennnnns 2
SCrew 10 BX 1/4” cuviiieiiiiiieiirirsassrirsan s s rarrasnnnsna e snnssan 6
BOIt, 5/16-18 X 5/8" ..evturerrnsnssssrrrsinisssnsseeesenenresnsssnssssssnnes .8
O L P .8
Spacer, Shaft .....ccieccciiiirirrrr e e 2
RiNG TOlEranCe.......cuveeueeiirerrnnss s s errrnss s s e e rsnse s s s rrn e snens 2
Damper Inside Duct EXhQust ........cceeeuieeirmrmmnninnnnerennnnnenens 2
Damper Inside Duct EXhaust .......ccccvevimimiisennnnninniinnnnnnn, 1
NUL, SPriNG covvveiiiicirrn s 4
Cover DUCE LOWET ...iiieiiiiiiiniinc s rsssssssrn s snn s rnn s enansenns 1
Screw 10ABX 3/8” ...ciicceririsiiiiseres e e rrrrsssssss e 72
Bracket for Wire Harness Under Burner Housing ................ 2

@ Part # 8533-091-001 7/19



Rear View Photos

Part # 8533-091-001 7/19 @



Rear Panel & Cover Group

Key Part Number Description Quantity
1 9208-090-001 Rear Guard Side Panel 1.....cccccoviiimimnininiininsnnsnnnssn 2
4 9545-008-024 Screws 10 AB X 3/8...iiiiiiiiiniiirrnnsssis s s e 30
5 8502-649-001 Label - Connection Electrical........cccceieiiniinirnnnnnnninnnnnnnnn 1
8 9208-089-001 Rear Guard Back Panel.......cccceoiiiimimnnciiniinmnsssnnnssnnsss 2
10 8502-600-001 Label Warning & NotiCe.......cceeiiieeiiiiice vt eren e 1
11 8502-645-001 Label - INStructionS......ccvviieinniinssisnssssn s srssn e 1
12 9109-113-001 Transition Assembly Outlet ........cccooiiiii i, 1
13 9074-320-001 Top Cover Dryer Panel ........ccceeiiieeeiiieiiiireccseencseren s eennne 1
14 9550-188-001 Top Burner Housing Heat Shield Inlet.......ccccooeeniiiieniinnnee. 1
15 9074-321-001 Top Panel Burner Housing COVEr .....ciieuiiiieniirenncserennseeennns 1

Part # 8533-091-001 7/19



Tumbler Group

Key Part Number Description Quantity
1 9848-148-001 Tumber Assembly Galvanized.........cccccvrrmrrsersserssseesssesssnenns 2
* 9848-148-002 Tumbler Assembly Stainless Steel.......cccvverrceerrerrnenissenine 2
* 9848-149-001 Tumbler Assembly Galvanized w/spider.......cceeerserrserrisennnns 2
* 9848-149-002 Tumbler Assembly Stainless w/spider........ccuuerrseersseerssersnnens 2
2 9568-013-001 Spider ASSEMDBIY ....cccvvccerrrrrrrrrer e ——————— 2
3 9497-226-002 Rod, TUMDIET ..ceuviiiieiiiiiei e e e e e 6
5 8640-417-005 NUE, 1/2 - 13 1 cccccmrrerrrr e e .6
4 8641-590-002 Washer, Special .......cccceveiiiiirrrmnccir e e 6
6 9552-013-000 1] 103 T AR

Part # 8533-091-001 7/19 @



Control Assembly Group

Key Part Number Description Quantity
* 9857-189-008 Control Assmbly Complete (all below included) ....cccuueeeviirirennninnnns 1
* 9074-317-001 CONLrol BOX COVER wuvvurursnsssssssisissssseresrnrnrsnsssssssssssssssssssssssssnnennens 1
1 8653-068-003 Connector Conduit 3/8"” STRuuiieieeirrrrarrrrsnsrnirssrssrsa e 1
2 9558-031-001 Strip Terminal Marker (Behind Input Power) to above #3............... 1
3 9897-035-001 Terminal Block Assembly Main Power Inlet .....cccccovveivenniieineeeennnnen, 1
* 9545-008-024 SCrews 10AB X 3/8" ...uicicierrrrrininsn s s ereerrrrrsers s 4
* 9627-859-003 Wire Harness - POWEr Main .....cceeviirensnmmrssnmmssnsssss s 1
4 8220-001-478 Wire Assembly Green 7" ....uceiiiereenics s errrrss s s e rrnsses e rrre s sseeenns 1
5 9545-008-027 Screw # 10-32 X 12 GrEEN ..cvevivivieivereererersnsssssnssssssssssssssssssenneenens 1
* 8641-582-006 Lockwasher Ext TOoth #10...cuuuiiiiiimmmminnirr e 1
6 9897-026-002 Terminal Block Main Power Middle ..........ccceeeiveeeermrnnnnnnnneenn 1
7 9897-026-001 L1111 0T 110 ] ool 2
* 9545-045-012 Screw #8 ABxI 2 for terminal blocK.......cvvvveeeieiciiinee e 6
8 8711-013-001 Transformer CONLIOL....uuricriseersrrrsrssrsssrsssessesssnsssesssessssssnessesssessssssnnnns 1
* 9545-008-024 SCrews 10AB X 3/8" ...uuicicierrrrrinins s s s eererr s s snrs s 4
9 9857-182-001 Ignition Control ....ccveceiiiicire e e 2
* 9545-008-018 SCrews 10AB X 3/4” ....ccicieiieiiinins s e e e 4
10 9631-403-009 Wire Assembly High Voltage Upper......cccceveeeiirermnnncinierreennsssseeenns 1
11 9627-867-005 Wire Harness Ignition Control UPPer......ccceeeeeerirrrmssssrseernnnsssnssenens I
12 9631-403-008 Wire Assembly High Voltage LOWeEr .......cceeueeiiieviennncinierrenneseeeeenns 1
13 9627-867-006 Wire Harness Ignition Control LOWEr ......cceeueeerirrrmnnssssrernnnsssnssenens I
* 9053-067-002 BUShING WirE 7/8"...ceveieeeerernsnssssssinissss s s sees e e s se s snns s sssnns s 4
14 9200-001-002 Fuseholder ASSEMDBIY ......cciviiiieeiiiiirerrrrre e e 3
* 8636-018-001 FUSE 1.5 AMP.iiiiiccccicceeeers s s s s e e e r e snsn s 2
* 8636-018-004 FUEE 2.5 AMP.utiiiiseiseessressnessssssssssssnssssssssssssssssssssssssssssssssssessesssnssnnnns 1
15 5192-299-002 REIAY POWET ...iiiiieceeeseeeesese s s es s s s s s e e s e e e nrannn s snnnseas 2
* 9545-045-012 Screws Power #8 AB X 1/2”...ciiiiiiiiiceeereeesssss s sn s s s sseeneenens 4
x 8220-062-036 Wire Assembly Red/Black 14" ........ccoiiiiiimeiiniirernnncsnseerenssssseeenns 1
* 8220-062-037 Wire Assembly Red/White 14" ........ceeeeiiiinsssininnnnnneeeseseseeresssssssnes 1
16 9627-864-006 Wire Harness Motor EXtENSION....u.viiresisieresnrrsssinrssnsesssrsnssssnnnns 2
17 9527-007-001 Stand Off - Wire Saddle / Arrowhead .......ccvvrririmirsnnrsnsrmsssnanenes 5
18 9627-863-001 Wire Harness Main Extension Access Under Burner Housing.......... 4
14 "
Control Protection Fuse & Ignition Upper Pocket
Amp Protection Fuse 1.5 Amp

Not Shown:
24VAC Ignition
Lower Pocket
Protection Fuse

@ Part # 8533-091-001 7/19



14

15

15

14

n
Lo

16

Part # 8533-091-001 7/19 @




Coin Accecptor

Key Part Number Description Quantity
1 9021-041-001 Coin Accecptor, OptiCal ....cceuuieiirrrrensisirrrrnnss s rrrnses e e rnnneneeens 1
2 9801-099-001 Sensor-Optical, Replacement.........cceeveiiiiierrrncnn e e 1
3 9545-039-002 Screw, Heighth Bar, 3mMM......cccciiiiii i res e 2
* 9486-136-001 Retainer, Coin ACCEPLOr ..iiiiiiriiirsinisnirsn s e e 1
* 9545-053-002 SCIEW wevruurasssssssssssssssssseeerrrrrrnrsssssssssssssssssssnsssseneenrnnnnnnnsnsnssnsanen 4

@ Part # 8533-091-001 7/19



Notes

Part # 8533-091-001 7/19 @



Schematic for DC50x2

iring

W

208-240V (L1, L2) 110-120V (L1, N) NOTES:
LT L2 N GND 1. DOOR SWITCHES ARE N.O. ,
LT U_.m N ozlﬂlo Kl SWITCHES CLOSED WHEN DOOR IS CLOSED.

i)

& @ = = 2. MOTOR RUN RELAY CONTACT WILL CLOSE WHEN
NARN 8 3 ; THE COIN COUNT IS SATISFIED, THE DOOR CLOSED
&8 &3 & & AND THE START BUTTON PRESSED.

fa) puo]
&/ o i WHT 3. REFER_TO OWNERS MANUAL FOR DESCRIPTION OF
- = OPERATION AND REQUIREMENTS FOR HEATING CIRCUIT.
RED \ \ & =
BLK/BLU e E
BLK/RED / |
F————— I'SeE WIRING DiAGRAM
BLK BLK | JFOR PAYMENT DEVICES
| I
UPPER BLU UPPER
DOOR SW RUN RELAY |
BLK o s B ! | BU_ || RED | RED/BLK \Ej WHT
5 g vio _ _ N UPPER UPPER IGNITION
& ¢ o UPPER UPPER OVERTEMP CONTROLLER
28 = 110—120V GAS RELAY AR SW STAT 1.5
NEE | | FUSE
@& 3 o o - vo . | VIO 4 ORG | BRN oo GRY BLK ~ RED ' 0 RED
R el | I | oMo
1= DRVE, Jome o o
“ ED o RED g RED WHT | | WHT
R1 _ _ UPPER HEAT
| SENSOR
| ELECTRONIC
208—240V _ CONTROLLER <
vio | LOWER HEAT 5 UPPER FLAME
| | gLk SENSOR
5 | |
—
! ! UPPER SPARK
3lg _ _ ELECTRODE
D|o|m| o
3 _mw_ N pLoweR BLU/WHT REVER A LOWER IGNITION
a3 B BLU/WHT BLU/WHT | | | RED/WHT]| RED/WHT \»w/ WHT 1.5 CONTROLLER
11 —
_ _ ﬁ N R SEeep T w
7 Y Vo | [ vio N\ o
| | | ©
MN% | | WHT _
LOWER X
J 110—120V | ohS"RELay | 3 i
2 |VIO/WHT| | ORG/WHT| _ORG BRN oo GRY |
| ' | o5 L N
L 2 LOWER —
IIIII LOWER AR SW LOWER YL
FI—LIMIT OVERTEMP
STAT STAT LOWER FLAME
gLk SENSOR
WHT
—q
e e
WHT SCHEMATIC ~ DC50X2NC—15EC2X—

9506—-596—-001 REV. B

IMPORTANT: RETAIN THIS ELECTRICAL SCHEMATIC FOR SERVICE. 110-120/208-240V, 1 PHASE, 60 HZ

@ Part # 8533-091-001 7/19



Wiring Diagram for DC50x2

LIPPER
FLAME
SENSOR UPPER
gh—gﬁ% GhS WALVE 220-001see
iggt :
_serommeom_ s _ _ _ ELECTRODE || || il
= #2 BLK 517]
iz B !
52 1 |
o arabe |
=¥ mﬁ;ém |
z AF(e (= |
RED 2 |
A #2 ERN 58",
|
L BRN-13 |
K -
aARG—12 |*% e
'@ 8 o TEoTHE 8- o e i ’Ia" 5 hd! E s j [
b ] 1 | 3 - S R ==
T | o [ I T R
= B S L N SErlmEs o
| N BRN—13 sl BLK | it
ol | (TR e s 888 08 dudbihs o
e s = 2 8RN {158 53| | =2  FERE-7E UPPER
ped (] 1 5 ERN BF; | = ococooeoa DOOR SwW
= P P N'o-’ag —LD{ Br3 =1 [ i e
LT = A5l phe SRE2Z2E8 #3 BLK——#3 BL
| L . Rm a T el
rale il =1 . P ] | ©
(A [ fremstwi L #s3a-4ET00
11 B o [ 4 BLK 1
L s WHT—11 2 I i e =l
g 42 BRN| o] = 4 f #3 ORG
o _I §#4 WD I s
= 4 ORG 1 !
o B P IR ! = BEB
= ¥ | 4 R/ 1 = TEL = oL c B
=] | , =
Fa -
| 4#—_| L
RED/BLK-& | —
L. | RN BEAE | UPPER
e [% ; | . | TEMP
z Z ] 3 B SENSOR
=l [+ s
A 5 c e I | U £5 FeD /T Py
i = I =+ T 2
w [F = WGTOR Lower K1
o = T |1 o =0 | é
= I B I | RUN_RELAY S
i | 4
5 —|= LOWER B Fa F10
] 4 BW % Al o= : BG4S ALVE | C - 5
oo co k3 #7 BRN |
F [Pk, ND
S 2 i é #7 NEL = | T:’E‘D
jsgeN : Ty || [t (B e e
e | omme || e e
SILERS — fpoul ey § R -
1 [afrs Lirdgebd T L/ Frifor i ;
T #1WHT e | | B | -,’-_LEM_RE A s ol | B
ki WHT R ! | SPARK EE e e
82204062-037 14" Hio|=( 892 é LA ELECTRODE | ETHERMET | o~ % = g
i3 L : LoWER | I:Ipzo pao] | %
M3 =
= = | oveR—TEWP| | PA | can |
s F e = lomc 1w STaed LX) b ecTRONIC & g
=
WHT=1Y e & ! | || QINTROLIER o | |23
9BS7—198-002 BLU o = q
& | pe et B o il s
0 3 |35 via ! 7 H
- L #2 BRN se”l = ¥ MODEL ™~ N
w2 A TOWER: <7 (FACTORT WO ™ i*
R 8200-085-041 24° | TS Ra-t ,{:/m ACUEF 10 & ¥
B = 15 aRa- USTOMER = o i
! J%g P2 e Q¥ 78 Iy ‘A?
A VTR = [V awER
i [N NE— ! W | TEMP
o _oan—
: ESY—10 | | LA JSENSOR
2 I Ce; 557 2K o
n 3 L oe] -
35 n 2| ~ -
§5 e 25" - L
5T 2 LOWER
E:& = u ¥ LGIWEORTODRWE DOOR SW
SER W| #3 BLK [——#3 BLU/WHT]
- | £ Bl o %8% [ BEIB—FE7T-D01
#7 wH =, 795l
L 18 53
7 BRN s srg
po 0 A7 BED 7 |
By e wp g G Gh G o et s SO SIBEION o oc ugssciigsis o i e e |

9506—-596—-001B

WIRING DIAGRAM  DCHOX2NC—15EC2X—

Part # 8533-091-001 7/19 @



Notes

@ Part # 8533-091-001 7/19



